FXX AIRGUNS

NO ART. NO DESCRIPTION NO ART. NO DESCRIPTION NO ART. NO DESCRIPTION NO ART.NO DESCRIPTION
1 14011 STOCK GLADIATORGRIP 31 11500 HAMMERSPRING 61 2528 O-RING 1.5x1 NBR70 91 14016 BRASS WASHER
2529 O-RING 4.3x1.5 NBR70 32 11023 HAMMER 62 11505 PRESSURE GAUGE 92 14017 BRASS CAP
14012 PLASTIC MAG. PIN SLIDER 33 12005 SPRING 0.75x4x65 63 11535 AIR CYLINDER 400MM 93 2028 MAGAZINE STOP
11030 HAMMERSPRING ADJ. .177 34 11514 PIVOT PIN 3x22.7 64 11507 RUBBER/STEEL WASHER M12 94 2040 PLASTIC VALVE SEAL
11512 BRASS CAP M8 35 11025 PELLET PROD .22 65 11502 PIVOT PIN 2x20 95 2041 VALVE SEAL HOLDER
11048 PELLET PROD .177 36 13002 MAGAZINE PIN 66 14013 COPPER PIPE 96 5103 O-RING 18x2.5 NBRSO
14000 AIR BOTTLE BRASSEND 37 2508 SCREW M3x10 67 14014 CONNECTOR M8 o7 2023 VALVE SEAT
2023 VALVE SEAT 38 11018 SIDELEVER WASHER 68 11024 AIR CYLINDER 330MM 98 2056 BRASS BARREL INLET .22
11010 AIR CYLINDER VALVE PIN 39 12028 SIDELEVER BEARING 69 11624 O-RING 22x2.5 NBR70 99 2045 BARREL 12MM 5.5 CARBINE
2525 SPRING 0.6x4x15 40 11034 SIDELEVER 70 2057 BRASS BARREL INLET .177 100 11528 AIR TRANSF. PORT 2.0
11013 AIR CYL. BRASS END NUT 41 11016 SIDELEVER HANDLE 71 11029 AIR CYL. END [ALUMINIUM] 101 11536 AIR TRANSF. PORT 4.6
11540 HAMMERWEIGHT .22 42 5101 O-RING 20x2.5 NBR70 72 5111 O-RING 2.5x1.5 NBRSO
14010 STOCK GLADIATOR REAR 43 11051 MAGAZINE .177 73 12011 INLET VALVE
2082 NUT M4 - 19MM 44 11050 MAGAZINE .22 74 11035 AIR CYLINDER END [BRASS]
11526 BUTTPAD 45 11045 BARREL HOUSING 75 5204 SPRING 0.5x3x15
5103 O-RING 18x2.5 NBR90 46 5112 O-RING 5.28x1.78 NBR70 76 11031 TRIGGER SEAR
5508 AIR BOTTLE 500CC 47 2529 O-RING 4.3x1.5 NBR70 77 11528 AIRTRANSFER PORT 1.5
11546 SCREW M3x14 48 12006 BARREL .22 - 14MM 78 4066 STEEL BALL 3.0
2020 TRIGGER BLADE 49 11038 MUZZLE END CAP 14MM 79 11503 SPRING 0.5x2.5x4.4
11531 WASHER M3 50 11516 INDEX LEVER CONNECTOR 80 11527 STEEL BALL 3.175
11015 ADJUSTSCREW M5 51 12030 BARREL .177 - 14MM 81 11501 SPRING 0.5x2.5x6.1
2500 SCREW M3x6 52 11041 INDEX LEVER 82 1504 O-RING 4.42x2.62 NBR70
2063 TRIGGER SPACER 53 2520 SPRING 0.5x4x7 83 11027 SAFETY PIVOT
11042 SPRING GUIDE M5 54 11057 SIDEPLATE FX GLADI. .22 84 11044 BODY
11524 TRIGGER BASE 55 2504 SCREW MB3x6 85 11200 SAFETY KNOB
11525 TRIGGER WHEEL 56 11058 SIDEPLATE FX GLADI..177 86 11017 AIR CYLINDER INLET END NUT
11504 SPRING 0.4x2.5x15 57 11626 SPACER4.7-48-49-50 87 11625 SAFETY PIN
12033 SCREW M4x8 14005 AIR CYL. CONNECTOR 88 5005 PLASTIC WASHER 2MM
14008 AIR BOTTLE CONNECTOR 11020 POWER ADJUSTER 89 11644 MAGAZINE PIN KNOB
11541 HAMMERSPRING ADJ. .22 11011 MAIN VALVE PIN 90 14015 PLASTIC WASHER 6.8x2mm
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